
 
February 2011 
 

BELFAST PROJECT 
 

Surface Water Assessment 
 

 

RE
PO

RT
 

 

  

Report Number:  12433-9312-2 
Distribution:
3 x Copies - Exxaro 
1 x Electronic Copy - Exxaro 
1 x Copy - GAA Project File 
1 x Copy - GAA Library  

Submitted to:
Charles Linstrom 
Exxaro HQ 
Roger Dyason Road 
Pretoria   



BELFAST PROJECT - SURFACE WATER ASSESSMENT 

  

February 2011 
Report No. 12433-9312-2 i 

 

Table of Contents 

1.0  INTRODUCTION ........................................................................................................................................................ 1 

2.0  PROJECT OBJECTIVES ........................................................................................................................................... 1 
[...]
Due to topographic constraints, 2 storage dams are proposed to be built. The total storage dam capacity 
should be sized with the desalination plant. Attention was given to minimizing the size of the desalination 
plant and to maximizing its year of activation to reduce operating costs. Storage capacity can be provided by 
the west block backfilled spoils during the life of the mine. Nevertheless, the west block pit is only being 
mined in 2016. Very little water is being used by the mine during phase 1. The total capacity of the dams is 
therefore constrained by the amount of excess water during the period 2011-2016. 

A total capacity of 350,000 m3 was selected. A treatment plant capacity of 5,000 m3/d was chosen. Due to 
the high volumes of water to be treated, passive treatment is not possible in this project as the area required 
for passive treatment would be too large. In order to satisfy Regulation 704 the dam will need to have a 0.8m 
freeboard. Given the locations of the proposed storage dams, a total capacity of 460,000m3 will be required 
to satisfy Regulation 704. 

In the model, the West and East storage dams were given an operating capacity of 175,000 m3 each. The 
West storage dam was considered to be in place from the beginning of the simulation in 2011. The second 
storage dam (East storage dam) would get activated once the volume in the West storage dam was above 
90% of its total capacity. The probability distribution for the date of activation of the second dam is shown in 
Figure 42. It shows that the second storage dam would need to be activated within the period 2011-2018 
with the highest probability for the dam activation of 2014.  

 



BELFAST PROJECT - SURFACE WATER ASSESSMENT 

  

February 2011 
Report No. 12433-9312-2 54 

 

 
Figure 42: Probability distribution of the activation date for the East storage dam 

The time series of the volume of water in the West storage dam and East storage dam are shown in  
Figure 43 and Figure 44 respectively. The plot shows that the two 175,000m3 dam (at operating capacity) 
with the 5,000m3/d treatment plant will be able to cope with high rainfall sequences.  

 
Figure 43: Simulated volume of water in the West storage dam 



BELFAST PROJECT - SURFACE WATER ASSESSMENT 

  

February 2011 
Report No. 12433-9312-2 55 

 

 
Figure 44: Simulated volume of water in the East storage dam 

6.5.1.6 Water requirements 
Water will be abstracted from boreholes and the river if there is a water deficit in the system. A twelve month 
moving average of the water requirements is presented in Figure 45. It compares the amount of water 
required at the coal plant to the net inflow of water available for the coal washing plant, namely the net inflow 
to the storage dams. 70% of the water in the slurry stream is extracted and reports back to the plant. The 
plant demand minus the return water from the filter press is also shown in Figure 45 as it represents the 
actual plant water demand. 

It can be seen that there is almost no excess water during phase 1. 

The volume of mine water will grow as the mine grows until the volume generated on the mine exceeds the 
coal plant requirements. The system will first cope with the excess by pumping water back to the West block 
backfilled spoils as shown in Figure 46. This is likely to start between 2018 to 2024. The model showed that 
a pump capacity of 230l/s would be sufficient to prevent the east pit from decanting. 

The water will start to exceed the water requirement and there will be insufficient storage in the west block 
backfilled spoils. The desalination plant will then have to be constructed to prevent water in the backfilled 
spoils from decanting to the river.  

The plant will be required to be constructed between 2026 and 2033 with a mean implementation date of 
2029. 

 



BELFAST PROJECT - SURFACE WATER ASSESSMENT 

  

February 2011 
Report No. 12433-9312-2 56 

 

 
Figure 45: 12 month moving average of mine water demand versus water available 

 
Figure 46: Volume of water in the West block backfill spoils versus storage capacity 

  



BELFAST PROJECT - SURFACE WATER ASSESSMENT 

  

February 2011 
Report No. 12433-9312-2 57 

 

The time series of the modelled plant make up water from the boreholes or river is shown in Figure 47. Water 
will need to be extracted at a maximum rate of 1,000 m3/d between 2011 and 2021 mostly during the dry 
season. The make-up water will then slowly decrease as more water is available in the backfilled spoils. 
There will be almost no make up water required by the year 2023. 

 
Figure 47: Plant make-up water from external sources 

6.5.2 Post-closure phase 
The model was adjusted to minimize the size of the treatment plant.  

According to the groundwater study undertaken by Groundwater Complete, there is a groundwater inflow of 
550m3/d and 700m3/d for the West block and East Block respectively. This value was considered to be 
constant over the course of the simulation. The model showed that there is an average recharge inflow into 
the backfilled spoils of 3,600m3/d and 4,300m3/d for the West block and East Block respectively.  

The treatment plant during closure will therefore require a capacity of 7,900m3/d.  

  



BELFAST PROJECT - SURFACE WATER ASSESSMENT 

  

February 2011 
Report No. 12433-9312-2 58 

 

 

West block 

 

East block 

Figure 48: Modelled inflow into the backfilled spoils during closure 



BELFAST PROJECT - SURFACE WATER ASSESSMENT 

  

February 2011 
Report No. 12433-9312-2 59 

 

6.6 Potable water 
Potable water is required for domestic use – food preparation (canteen), drinking, showers and toilets. It is 
assumed that no process water supply (cooling, fire water, etc) will require potable water. 

6.6.1 Basis of Design 
6.6.1.1 Flow Rate 
The volume of potable water required is based on the following assumptions: 

 Staff complement : maximum 250 persons per day; 

 Water requirement: 100-140 litres/capita/day; 

 Design safety factor of 1.2; 

 10% loss through plant either as sludge/waste or backwash water. 

The design daily water requirement is therefore approximately 35-40 m3/d. 

A package potable water treatment plant can be procured for this application. 

6.6.1.2 Water Source 
Water for potable use can be sourced from either surface water sources or groundwater sources (boreholes). 

Surface Water   
Possible surface water sources can be from locations as per monitoring points:  

 0BWQ02 – Dam eastern corner,   

 BWQ03 – stream draining towards the south-east,  

 BWQ04 – stream draining towards the south, or  

 BWQ05 - central stream draining towards BWQ04. 

Groundwater  
There are a number of boreholes reported, but the locations of the boreholes are unknown. The yield from 
the boreholes needs to be determined to select an appropriate borehole. This needs to be compared to the 
water quality from the borehole to determine the suitability of the underground water for potable use. The 
required yield is very low: 0.5 l/s sustained over a 24hr/d period. The choice in borehole will likely be based 
on the water quality and proximity to the plant area.  

6.6.1.3 Water Quality 
Surface Water   
The surface water quality is generally within chemical potable water quality limits, but treatment process 
provision is required to address the following: 

 High turbidity during rainfall events; 

 High iron concentrations in the water – staining of fixtures, sediment and taste/smell occurring; 

 Low alkalinity – that may cause corrosive conditions should mild steel pipes be used. 

Groundwater  
0Many of the reported borehole qualities are suitable for potable use. Some are contaminated and their use 
is not recommended. 



BELFAST PROJECT - SURFACE WATER ASSESSMENT 

  

February 2011 
Report No. 12433-9312-2 60 

 

6.6.2 Potable Water Treatment 
6.6.2.1 Surface Water   
Treatment required for potable water from surface water sources are as follows: 

 Lime dosing to precipitate dissolved iron; 

 Polymer dosing (cationic polymer) suitable for low alkalinity water at high turbidity; 

 Mixing, coagulation and flocculation; 

 Settlement in a clarifier; or 

 Direct gravity sand filtration to eliminate suspended solids/turbidity; 

 Disinfection; 

 Storage and distribution; 

 Sludge drying or ploughing in on areas to be rehabilitated.  

6.6.2.2 Groundwater  
Treatment required for potable water from groundwater sources are as follows: 

 Direct gravity sand filtration; 

 Disinfection; 

 Storage and distribution.  

6.7 Sewage water 
6.7.1 Basis of Design 
6.7.1.1 Flow Rate 
Sewage will be the only contributor to the effluent treatment plant. It is assumed that 90-95% of the potable 
supply will be discharged to the sewerage system. 

The sewage flow rate is based on 35-38 m3/d, including a 1.2 design safety factor. It is assumed that there 
will not be storm water infiltration into this system. 

A package sewage treatment plant will be suitable for this application. 

6.7.1.2 Effluent Quality 
A standard domestic effluent quality is assumed. 

6.7.2 Effluent Treatment 
The recommended effluent treatment process should be based on an activated sludge process to ensure 
removal of both organics (expressed as COD) and nutrients (as nitrogen and phosphorus). 

A typical biofilter plant will remove COD only (Biopack and similar), but can be combined with a small 
anaerobic/anoxic tank and recycle system. A biodisk type package plant can be similarly adapted. Extended 
aeration activated sludge plants remove COD and nitrogen (as nitrate and ammonia).  

Depending on the final discharge or re-use of the treated effluent, limited nutrient removal may be required. It 
can be used for gardening/lawn irrigation on site or dust suppression. 

Sludge from the plant will consist mainly of the excess and dead organisms (activated sludge) and can be 
dried by solar heating/evaporation on drying beds. The sludge can then be buried or ploughed in on an area 
that is being rehabilitated. 



BELFAST PROJECT - SURFACE WATER ASSESSMENT 

  

February 2011 
Report No. 12433-9312-2 61 

 

Screenings (rags) and grit can be buried to minimise odours, rodents and flies in the area. 

Treatment required will consist typically of the following unit processes: 

 Screening and grit removal; 

 Balancing tank to equalise the flows over a 24hr period; 

 Activated sludge treatment; 

 Settlement/clarification; 

 Disinfection; 

 Storage and re-use on site; 

 Sludge treatment on sludge drying beds or ploughed in. 

6.8 Water monitoring plan 
6.8.1 Objectives 
As per DWAF (2006), the most common environmental management actions require data and thus the 
objectives of water monitoring include: 

 Development of environmental and water management plans based on incident and impact monitoring 
which facilitates decision making and serves as an early warning system to allow remedial measures 
and subsequent actions to be taken for the mine and region. 

 Generation of baseline / background data before the project implementation phase. 

 Identifying the sources of pollution and the extent thereof, which constitutes legal implications or 
liabilities associated with risks of contamination, moving off site from the current mining operations or 
activities. 

 Monitoring of water usage (including downstream and upstream) by various users. This also implies 
costs in usage of water and water re-use activities and potentials. 

 Verification and calibration of various prediction and assessment models. This includes planning for 
decommissioning and closure pertaining to financial provisions and required actions. 

 Assessment of compliance with set standards and legislation such as Integrated Water Use licenses, 
Environmental Management Plans, etc. 

 Assessment of the impacts of the mining operation and activities on the receiving water environment. 

 Quantification of waste discharge changes. 

The water quality monitoring system should therefore be designed so as to allow for remedial action and for 
sustainable water management.  

6.8.2 Potential point or diffuse source of pollution 
6.8.2.1 Point sources 
The following sources have been identified as potential point sources of pollution: 

 Pit decant 

 Pollution control dam spillage 

 Sewage treatment plant discharge 



BELFAST PROJECT - SURFACE WATER ASSESSMENT 

  

February 2011 
Report No. 12433-9312-2 62 

 

 Desalination plant 

6.8.2.2 Diffuse sources 
The following sources have been identified as potential diffuse sources of pollution: 

 Pollution control dam seepage 

 Discard dump seepage 

 Dumps seepage 

 Dust 

 Dirty water area runoff 

6.8.3 Description of surface water monitoring points 
The location of the proposed monitoring points is presented in Figure 33. The water quality for monitoring as 
listed in Table 19 and the monitoring programme detail in Table 20.  

Two sets of monitoring points have been proposed. The points SW1 to SW6 are located on the streams. 
SW1, SW2 and SW6 are located upstream while SW3, SW4 and SW5 are located downstream of the mine 
area. These points will be used to assess diffuse impacts due to mining. The potential point source 
discharges due to spills from the pollution control dams will be monitored using points DW1 to DW6. The 
treatment plant discharges will be measured using TPW1 and TPW2.  

6.8.4 Parameters to be measured 
Two sets of key indicators of pollution from a coal mine have been identified and are presented in Table 19.  

Table 19: Water Quality variables to be measured 
Set A Set B 

pH pH 
EC TDS 

TDS COD 
Ca NH4 
Na NO3 
SO4 PO4 
NH4 E. coli 
NO3  
Cl  
Mg  
Fe  
F  
B  
Al  
Mn  

 

The monitoring points with their monitoring details are presented in Table 20. 

 





BELFAST PROJECT - SURFACE WATER ASSESSMENT 

  

February 2011 
Report No. 12433-9312-2 64 

 

Table 20: Monitoring points with monitoring detail 
No Description Latitude Longitude Water quality measurement Parameter list Flow measurement 
SW1 Leeubankspruit Upstream (BWQ7) -25.7802 29.9447 2x/Month A 2x/Month 
SW2 Klein Komati Upstream (BWQ6) -25.7752 29.9622 2x/Month A 2x/Month 
SW3 Leeubankspruit Downstream (BWQ9) -25.8394 29.9339 2x/Month A 2x/Month 
SW4 Klein Komati Downstream (BWQ4) -25.8275 30.0067 2x/Month A Continuous 
SW5 Driehoek Spruit Downstream -25.8042 30.0106 2x/Month A 2x/Month 
SW6 Driehoek Spruit Upstream -25.7564 29.9981 2x/Month A 2x/Month 
DW1 East Storage dam spill -25.8229 29.9972 No  Continuous 
DW2 West Storage dam spill -25.8292 30.0027 No  Continuous 
DW3 Plant Stormwater Dam -25.8264 29.9970 No  Continuous 
DW4 P2-D3 Dump Pollution Control Dam spill -25.7628 29.9694 No  Continuous 
DW5 P2-D4 Dump Pollution Control Dam spill -25.8039 29.9451 No  Continuous 
DW6 P1-D1 Dump Pollution Control Dam spill -25.8150 29.9945 No  Continuous 
TPW1 Desalination discharge -25.8339 29.9959 1x/Month (*) A Continuous 
TPW2 Sewage treatment discharge -25.8290 29.9944 1x/Month (*) B Continuous 
Note: * Ec to be monitored on a continuous basis 



 

BELFAST PROJECT - SURFACE WATER ASSESSMENT 

  

February 2011 
Report No. 12433-9312-2 65 

 

7.0 CONCLUSIONS 
The following conclusions can be made as a result of the study: 

 The proposed development area is located in the Komati River catchment which is a very sensitive 
catchment due to already high water demands for Eskom, irrigation, afforestation and industry. The 
economic implications of a deterioration in water quality of the Nooiitgedacht  and Vygeboom dams are 
significant for the power station supply. 

 The quality of the stream water is good in the Driehoekspruit. The water quality in the upper reach of 
the Leeubankspruit and Klein Komati is poor but improves further downstream. This is probably related 
to agriculture. 

 Two small sections of the pits are located within the 1 in 50 year floodline and will need to be modified 
to be outside of the 1 in 100 year floodline. 

 The storage volumes in the backfilled spoils were estimated. The East block pit has almost no storage. 